
V
A

 TE
C

H
 W

A
B

A
G

 LIM
ITE

D
 | A

nnual R
eport 2019-20

VA TECH WABAG LIMITED
CIN - L45205TN1995PLC030231

‘WABAG HOUSE’, No. 17, 200 Feet, Thoraipakkam – Pallavaram Main Road,
Sunnambu Kolathur, Chennai – 600 117
T: 91-44-6123 2323 | F: 91-44-6123 2324

E: companysecretary@wabag.in | W: www.wabag.com

Committed to create a 
BETTEr 
ToMorroW

A n n u A L  r E p o r T  2 0 1 9 - 2 0



Statutory Reports 
40 - 79 : Board’s Report

80 - 98 : Management Discussion and Analysis

99 - 122 : Corporate Governance

123 - 136 : Business Responsibility Report

Financial Statements
137 - 198 : Standalone 

199 - 272 : Consolidated

NavigatiNg 
through

Please find our online version at  
www.wabag.com/investors-overview/
[...]
Governments have initiated actions for modernisation and 
upgradation of outdated STPs. Several water supply and 
sewage treatment projects are on the anvil. Close to 150 

sewage projects with an investment outlay of over INR 
230 billion have been allotted for the same till last year.

 Stricter discharge norms: The National Green Tribunal 
has directed for stricter norms for effluent discharge from 
sewage treatment plants. 

 Comprehensive measures: The Government is 
proposing comprehensive measures for one hundred 
water-stressed districts. 

Step Forward

86 Annual Report 2019-20

VA TECH WABAG LIMITED



Middle East & North Africa (MENA)
This region has been facing water stress since decades.
Water scarcity is a potential cause for conflict, migrations, 
livelihood and threats in business. It is a growing cause of 
global conflict. According to the World Resource Institute 
(WRI), 12 out of the 17 water-stressed countries are located 
in the Middle East and North Africa (MENA) region.

According to WRI, on the list of water risk areas, Qatar is 
ranked first, followed by Gulf Cooperation Council (GCC)
countries. The hot and dry region of MENA explains its low 
water supply. However, the growing water demand is further 
pushing the region into a state of extreme water stress.

60%
Regions that will face 
extremely high-water  

stress by 2040

42 billion m3

Water deficit of  
Egypt per year

Water 
Facts

Water Risks & Opportunities

82%
Volume of MENA’s wastewater  

that is not reused

44%
Volume of treated wastewater  

in the Gulf region that is reused

84%
Volume of wastewater 

collected and treated to safe 
levels in GCC countries

12/17
Most water-stressed countries in 
the world are in the MENA region 

6-14%
Projected GDP loss due to climate-
related water scarcity in the MENA  

region by 2050, as per the World Bank

8
Saudi Arabia’s rank in 

Aqueduct Water Risk Atlas

43%
Volume of water usage that is expected 
to be saved in the next decade through 

Saudi Arabia’s Qatrah program

Extremely high risk 
(>80%)

Medium high risk 
(20-40%)

High risk 
(40-80%)

(Source: Arab News, 2020)

1
C

orporate O
verview

2
S

tatutory R
eports

3
Financial S

tatem
ents

87

Committed to Create a better tomorrow



Step Forward
 The Government of Saudi Arabia 

started charging for water as a step 
towards preserving the resource

 The new ‘Qatrah’ programme sets a 
target for conservation with an aim 
to reduce water usage by 43% till 
next decade

 Arab Water Security Strategy 2010-
2030 aims at achieving major goals 
in development and economics, 
politics and institution

 Egypt plans to build 21 desalination 
plants by 2022 

 Abu Dhabi targets to ensure optimal 
utilisation of recycled water in 
the Emirate, supporting efforts to 
preserve water resources

Ongoing Initiatives and Goals

Latin America
Latin America homes 30% of the world’s freshwater and has 
only 8% of population to cater. These figures give out an 
impression of abundance in terms of water resources. But 
the truth is, water scarcity is driving migration in this region. 

One of the prime reasons behind central Americans 
migrating to the US is drought. Taps in and around Mexico 
city sometimes go dry for weeks. High water prices ignited 
violent protests in Chile. The water in this region is not just 
scarce but also poor in quality to be consumed. One of the 
important reasons behind such water scarcity is the untreated 
water. More than 60% of wastewater in Latin America is not 
treated. Such water does not just contaminate the region’s 
lakes, rivers and oceans but also attract  a huge cost to public 
health.

However, the Governments of Latin America have taken 
various corrective initiatives. Technologies like solar-powered 
desalinisation to centuries-old techniques borrowed from the 
Incas are being implemented to overcome water scarcity. 
The Government is also investing towards finding innovative 
solutions to bridge the gap between both geographic and 
class barriers.

20 cities
Under water stress regions

Sao Paulo, 
Lima & Mexico 
Cities running out of water

Water 
Facts

Mexico:
Initiative on preventing 
untreated factory waste 
and wastewater from 
directly entering river

Chile:
Construction of three 

new private wastewater 
treatment plants. One 
of the projects, already 

completed in 2012,  
treats wastewater 

100%

88 Annual Report 2019-20

VA TECH WABAG LIMITED



Reuse
Reuse water that 
needs minimal 
or no treatment 

for the same 
or different 
processes

Restore
Restore water 

to source at the 
same or better 

quality

Reduce
Reduce water 

losses by 
boosting water 

efficiency

Recycle
Recycle resources 

and wastewater

Recover
Recover 

resources from 
wastewater and 
put them to use

Circular 
Water 

Management

VA TECH WABAG is a leading water technology multinational 
company providing technology and services to protect one 
of the most vital resources – water. With partners across the 
globe, the Company focusses on complete water solutions 
for industrial and municipal users. The Company, one of the 
top technology players in the water space, is spread across 
the globe and headquartered in India. For over 95 years, 
the Company has been facilitating access to clean and safe 
water to over 500 million people. It caters to major industrial 
segments such as oil & gas, power, steel and food & beverages. 
WABAG’s cutting edge technology supported by constant R&D 
has helped the Company to continuously evolve and mark its 

VA TECH WABAG
presence across all formats of water management. 

One of the significant ways the Group contributes to a healthy 
environment is by optimising use of the water resource. As a 
company working in a growing market, WABAG is a system 
specialist that provides full services right from engineering, 
procurement, construction to the O&M services having 
presence across the length and breadth of water management. 

With decades of rich experience, over 6,000 projects across 
multiple sectors and state-of the-art plants in over 20 countries, 
WABAG is a globally respected organisation with sustained 
contribution to millions of people globally. Today the Company 
stands tall as an Indian MNC with footprints across Middle 
East and Africa, Europe, South-East Asia and Latin America.

Growth Pockets 

Middle East and  
Africa (MEA) cluster
 Kingdom of Saudi Arabia 
 Bahrain  Egypt  Libya 

 Nigeria  Oman 
 Qatar  Tanzania  

 Tunisia  UAE

India cluster
 India  Bangladesh 

 Cambodia  Indonesia  
 Laos  Malaysia  Myanmar 

 Nepal  Philippines 
 Singapore  Sri Lanka  

 Thailand  Vietnam

Europe cluster
 Austria  Czech Republic 
 Romania  Switzerland 

 Turkey  Namibia

Latin America 
(LATAM) cluster
 Argentina  Brazil 
 Chile  Ecuador

Presence across the value chain 

WABAG is
 Pure play water 

Management Company

 Focused technology and 
innovation Company 

 Focus on emerging Markets

 Asset light

1
C

orporate O
verview

2
S

tatutory R
eports

3
Financial S

tatem
ents

89

Committed to Create a better tomorrow



Key competencies
 Credible: Proven track record of handling large and 
complex projects 

 Capable: Presence across various business formats EPC, 
DBO, BOOT, O&M, HAM and One City One Operator 

 Competitive: Offers European technology at competitive 
prices

 Confident: Efficient human resources team aligned with 
the common goal and essence of ONE WABAG

 Collaborative: Leveraging opportunities across the water 
management value chain

Flagship projects
 World’s first Wastewater Effluent Re-use Plant converting 
effluent into ultra-pure demineralised water at Panipat

 World’s first Purified Terephthalic Acid (PTA) plant along 
with other petrochemical effluent treatment through UASB 
process followed by MBD UFRO Wastewater recovery for 
reuse at Reliance Dahej

 Asia’s first wastewater treatment plant for the 20 million 
tonne Reliance refinery at Jamnagar

 India’s first and largest seawater RO plant (100 MLD) at 
Nemmeli on DBO basis, meant for 100% potable use

 Kodungaiyur Power Neutral Plant in India, leads in 
achieving the milestone of generating over 50,000 MWH 
power from single gas engine

 The largest Single train 28 MLD Sea water Desal Plant 
(UFRO) at Reliance Jamnagar Refinery

 Drinking water treatment plant with capacity of 192,000  
m3/day  in Muscat, catering over 5 lakh people

Key highlights of the cluster
 Re-affirms commitment for the Government’s Mission 

Namami Gange: 

a) Secured the largest-ever order under Clean Ganga for 
sewage management in Patna city worth INR 1,187 crore. 
The scope is to develop sewage treatment plants (STP) of 
150 MLD capacity, along with sewerage network of over 
450 km in various zones of Patna

b) Signed concession agreement for first HAM project 
secured worth INR 575 crore, with KMDA in Howrah  

 One City One Operator: Signed India’s first ‘One City 
One Operator’ contract worth INR 1,477 crore in Uttar 

Pradesh for operation, maintenance and management of 
the sewage treatment and network infrastructure in the 
cities of Agra and Ghaziabad 

 Project under Atal Mission for Rejuvenation and 
Urban Transformation (AMRUT) scheme: To set-up a 
178 MLD drinking water treatment plant in Coimbatore 
valued at INR 94 crore for Tamil Nadu Water Supply and 
Drainage Board

 Asian Development Bank-funded project: Design, 
build and operate a 90 MLD water treatment plant on river 
Ganga at Bhagalpur (Bihar) worth INR 278 crore

 Successful completion of Sri Lankan contract: The 
EPC contract for USD 77.8 million, funded by EXIM 
Buyers Credit for National Water Supply & Drainage Board 
of Sri Lanka was built at Dambulla using conventional  
multi-barrier system including Lamella Clarifiers, 
Disinfection and Polyaluminium chloride (PAC) dosing for 
algae removal

 Executed one of India’s largest and advanced 
water reuse plant: Successfully executed the Tertiary 
Treatment Reverse Osmosis (TTRO) Plant for Chennai 
Metropolitan Water Supply & Sewerage Board (CMWSSB) 
in Koyambedu, Chennai. WABAG will also be responsible 
for its O&M for the next 15 years

 Desalination project: Executing, engineering and 
construction of desalination plant worth INR 467 crore for 
Mangalore Refinery Petrochemicals Ltd (MRPL)

 Orders from Singapore: 

a) WABAG Singapore secured a 10 Million Singapore 
Dollar contract for design, fabrication, supply, delivery, 
installation, testing and commissioning of Odour Control 
Systems for the Influent Pumping Station

b) Also secured a 12 million Singapore Dollar extension 
contract to service and maintain sludge drying systems at 
Changi Water Reclamation Plant

WABAG Philippines

Key competencies
 Credible: Enjoys leadership position in the Philippines 
water management services  

 Capable: Timely project execution 

 Competitive: Offers cost-effective solutions in a region  
marked by high-energy costs

India Cluster

90 Annual Report 2019-20

VA TECH WABAG LIMITED



Flagship projects

Treatment Plants at:

 Bagbag, Tatalon and Ilugin CYCLOPUR® – SBR technology 

 Dona Imelda with MBBR – FLUOPUR® technology 

 Muntinlupa, Tunasan and Valenzuela with activated sludge 
process

 Drinking WTP with innovative WABAG filtration system at 
Putatan

 Building 5 MLD STP for the University Diliman, Quezon 
City employing innovative Nereda® technology for the first 
time at the Philippines

 WTP retrofit project, 900 MLD La Mesa-2 for Metro Manila, 
the world’s ninth largest drinking WTP

Key highlights of the cluster
 Bagged an Operation and Maintenance order for the first 

time ever

 Setting a pilot plant using ceramic technology which will 
also help find business opportunity in Philippines

(Please refer to page 28 for details on strategies and outlook)

Middle East & Africa (MEA) 
Cluster 
Growth engine of WABAG for the next quantum leap

Key competencies
 Capable: Emphasis on providing EPC and O&M services 
to the municipal and industrial clients primarily across Oil & 
Gas sector

Flagship projects and key highlights
 Awarded INR 600 crore worth order from Societe Nationale  
D’exploitation Et De Distribution Des Eaux, Tunisia 
(‘SONEDE’) towards engineering, supply and construction 
of a Sea Water Desalination Plant of capacity 50 MLD, 
expandable to 100 MLD in Tunisia

 Awarded INR 1,000 crore worth order from Power and 
Water Utility Company for Jubail and Yanbu (MARAFIQ), 
Kingdom of Saudi Arabia for the construction of World 
Class  Sewage Treatment Plant

 Awarded a first major EPC order worth INR 555 crore 
from Public Works Authority of Qatar (ASHGHAL) for 
rehabilitation of Doha South Sewage Treatment Works

 Water reclamation plant for a new and exclusive satellite 
city near Cairo. With a capacity of 40,000 m3/day purified 
water was pumped into special service water network for 
irrigation purpose 

WABAG is well-poised to leverage its global credentials for 
the large scale O&M opportunities in GCC. Focus countries 
include Qatar and Bahrain.

(Please refer to page 29 for details on strategies and outlook)

Europe Cluster
WABAG Austria and Turkey

Key competencies
 Capable: Experienced and highly qualified team, along 
with the Austrian unit with a strong execution track record 
and sound technologies with an international approach. 
R&D Management Competence Centre including special 
R&D projects (e.g. removal of antimicrobial resistance)

 Competitive: Turkey unit enjoys a competitive edge 
backed by a young and energetic European team 

Flagship projects and key highlights
 High-end water reclamation system for the Ujams Industrial 
Park in Windhoek, Namibia (BOOT project)

 World’s first and unique direct potable water reuse plant at 
Goreangab, Windhoek, Namibia

1
C

orporate O
verview

2
S

tatutory R
eports

3
Financial S

tatem
ents

91

Committed to Create a better tomorrow



WABAG Switzerland

Key competencies
 Credible: Market leader with significant market share in the 
advanced technology segment and is EN ISO 9001:2008 
certified. Ground-breaking innovations with several patents 
to its credit

 Capable: Strong R&D capabilities and in-house 
technologies for the removal of micro-pollutants in 
wastewater

 Competent: The unit has executed over 200 municipal 
and industrial projects and offers customised solutions

Flagship projects and key highlights
 Pioneer in adopting advanced oxidation, PAC-adsorption 
and ultrafiltration

 Pioneer and market leader in Switzerland in developing 
technologies for the safe removal of micro-pollutants in 
wastewater

 Building first WWTP employing innovative Nereda® 
technology in Alpnach (Switzerland) 

 Innovative process design for groundwater treatment at 
Muttenz for the removal of micro-pollutants

 Lake WTP with ultrafiltration, ozonation, activated carbon 
filtration and final disinfection at Horgen

 Largest tertiary wastewater filtration plant at Zurich 

 Largest tertiary treatment for eliminating micro-pollutants

 WABAG to build the 103 MLD Saint Sulpice II — Drinking 
Water Treatment Plant at Geneva Lake, making it one of 
the biggest and advanced technology-based drinking water 
treatment facility

 WABAG to build first PACOPUR-MBR® plant for the removal 
of micropollutants in wastewater for the Zimmerberg 
WWTP at Thalwil

 WABAG won the order for the first installation of Nereda®-
technology in Germany for the Altena WWTP

WABAG Romania

Key competencies
 Capability: Expertise in providing complex water  
technology solutions to the Oil & Gas and Food & 
Beverages sector

 Competent: Rich experience in operating and maintaining 
refinery and industrial ETPs

 Turnkey drinking WTP employing an advanced multi-
barrier system for the entire district of Brčko in Bosnia and 
Herzegovina

 Turnkey sludge treatment plant for the Xiaohongmen 
WWTP in Beijing, China

 Brackish water desalination plant (200,000 m3/d) Al Wasia, 
near Riyadh in Saudi Arabia

 Innovative biological denitrification systems (BIODEN®) 